



FIRE AND RESCUE DEPARTMENT UNDER THE MINISTRY
OF THE INTERIOR OF THE REPUBLIC OF LITHUANIA

FIRE RESEARCH CENTRE
REACTION TO FIRE TESTING DIVISION



TEST REPORT
No. 20-3.2015.3

DATE OF ISSUE 20 July 2015

TEST METHOD LST EN 13823:2010 "Reaction to fire tests for building products – Building products excluding floorings exposed to the thermal attack by a single burning item"

CUSTOMER TitanPlast LLC
Proezd Ustue 2, building 3, cabinet 1, Novopolotsk, Vitebsk region,
Republic of Belarus, 211440
Ph.: +375214530962

OBJECT Multiwall polycarbonate sheets, produced of Lexan 103R-111

PRODUCER TitanPlast LLC

BASE Contract of work performance No. 57-75 (2GB/1KL)
Request reg. No. 55-113/15

TEST DATE Start 30 June 2015, end 8 July 2015

ISSUE Exemplar No. 1 (*Test report was prepared only in English*)

TESTING PLACE Valčiūnai vil., LT-13221, Vilnius distr., Lithuania

This test report can be copied only in full version.

Fire Research Centre
Švitrigailos str. 18,
LT-03223 Vilnius
Ph. +370 5 249 1310
Fax. +370 5 233 9878
E-mail: gtc@vpgt.lt
www.gtcentras.lt

Reaction to Fire Testing Division
Miško str. 7, Valčiūnai vil.,
LT-13221 Vilnius distr.
Ph. +370 5 249 1313
Ph./fax.: +370 5 249 1315



The European Group
of Organisations for Fire Testing,
Inspection and Certification